No. 2013WLN0814
Pagel of 96

TV

FCC PART 15C
TEST REPORT
No.2013WLNO0814
for
TCT Mobile Limited
HSDPA/HSUPA/UMTS Tri bands / GSM quad bands/LTE 3 bands
mobile phone
Model name: Diablo HD LTE LATAM V2
Marketing Name: ONE TOUCH 6034Y
With
FCC ID: RAD433
Hardware Version: PIO
Software Version: V1B2T

Issued Date: 2013-12-16

(( DAKKS

Deutsche

Akkreditierungsstelle

D-PL-12123-01-01
Note:The test results in this test report relate only to the devices specified in this report. This report shall not be
reproduced except in full without the written approval of TMC Beijing.

Test Laboratory:
TMC Beijing, Telecommunication Metrology Center of Ministry of Industry and Information Technology
No. 52, Huayuan Bei Road, Haidian District, Beijing, P. R. China, 100191
Tel:+86(0)10-62304633-2046, Fax:+86(0)10-62304633-2063 Email:welcome@em cite.com. www.emcite.com


http://www.emcite.com/

T ML No. 2013WLN0814

Page2 of 96

CONTENTS
(10 NN L =1 Nl 1 ST PP PPPPPPPPPPPPPRY 2
1. TEST LABORATORY .oiiiiiiuiiiiiiiiiiiiinetininennne s s s s s s s s sssssssssssssssssssssssanenss 7
I I == 1N Te T @ T T N TR 7
T N ] = I 7. 7N PSPPI 7
G TR o e -y U] PPN 7
2. CLIENT INFORMATION ...coiiiiiiiiiiiiiiiititteeet et ettt ettt e eeaeaesbbbsbbbbeebebebbbbbbenbssnnennes 8
2.1, APPLICANT INFORMATION. ..ttttuuettttunteettttnneeeetnaeeeetuneeeettnseeeettnsaeeetnnaeeesnnaaeesnnaeeeessnaaeaesnnnns 8
2.2.  MANUFACTURER INFORMATION. . tttuuttttuttetnteetneeetntetenseesnseesnetesneeeenaeesnarenaeesnaaesnaerenneranneeeen 8
3. EQUIPMENT UNDER TEST(EUT) AND ANCILLARY EQUIPMENT(AE).........cccuvvvveennes 9
R 70 A Y= T 11 o = U S TUPPPTT PP 9
3.2.  INTERNAL IDENTIFICATION OF EUT USED DURING THE TEST cievuiiiiiiiiiieiiineeee et e e eeeanns 9
3.3.  INTERNAL IDENTIFICATION OF AE USED DURING THE TEST....iitiiiiiiiiiiiieiieeeeee et 9
3.4, GENERAL DESCRIPTION ...iittiietiiiite ettt s e eeettseeeettaeeestaseeeeta s eeeetaeeeetaaeseetanseaessnnseeennnnaeees 9
4. REFERENCE DOCUMENTS ....oiiiiiiiiiiiiiiiii ettt eeseseneneennnnnennne 10
4.1. DOCUMENTS SUPPLIED BY APPLICANT ..cettttttttttttttttttteteteeeeesuasessssssssnssssssssssssssssnsssssnnnnnsnnns 10
4.2. REFERENCE DOCUMENTS FOR TESTING ....ccotttiiiiiiiiiiiiiiiiieiiieiiiiiieieieeeeeeeeeeeeeeeeeee 10
5. LABORATORY ENVIRONMENT ...cottiiiiiiiiiie et ie it ee ettt eeeeeeeeeeeseseeeeeereneeesennnnnne 10
6. SUMMARY OF TEST RESULTS ..ottt eeeeitieieitbeteteeeeeeeeeeeeeeeeeeeeeeeeeeenennenee 10
6.1.  SUMMARY OF TEST RESULTS ..uiitiituietiitiietiiti ettt e eeeti s e aeati s e aeasanseeeatnseaesnnaesesnnaeeesnnnes 10
8.2, STATEMENT S Luitttuitititett ettt etet e e et e et e eat e e et e e et e eea e e aaeeta s eean e eaneeatnseeanaeetnseetnnannnnaesnans 11
6.3, TEST CONDITIONS ... iieee e ee e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e aaaaaaaaaaaaaaaaaaaaaaaaaaaaeeeaeaeaes 11
7. TEST EQUIPMENTS UTILIZED......uuutiiiiiiiiiiiiiiiiiiit e 12
ANNEX A: MEASUREMENT RESULTS ... 13
A. L. MEASUREMENT IMETHOD ....ctititititiiitittttett ettt ettt ettt ettt ettt et et e eeeetttaeettsts ittt e setssseeebeennnnnnnn 13
A.2. MAXIMUM OUTPUT POWER ...tuutittititeetetiseeeteias e e eetiseeestaseeeetasesestanseestanseeeessnseeensnnseaeesnnaanes 14
A.2.1. MAXIMUM PEAK OUTPUT POWER-CONDUCTED .....ccuiiiiiiiiiiiiiiiiiirireiesisisrsssssssssssssssssssssaaanes 14
A.2.2. MAXIMUM AV ERAGE OUTPUT POWER- CONDUCTED ....ceetttetetereeeeeeeseeeneeeesnenssnnnnnnnnsssnsnmsnnnnes 15
A.3. PEAK POWER SPECTRAL DENSITY 1.uiiiiitiiiitiitiieeeittiieeeet e e ettt s eeeeate s eeeeetn s eeseetseeeestnseeaestnnaaaes 16
FIG.A.3.1 POWER SPECTRAL DENSITY (802.11B, CHL) ...uuuuiiiiiiiiiiiiiiii s 17
FIG.A.3.2 POWER SPECTRAL DENSITY (802.11B, CHB) ...uuuuuiiiiiiiiiiiii e 17
FIG.A.3.3 POWER SPECTRAL DENSITY (802.11B, CHI1L) ..ccciiiiiiiiiiii e eeeeeeeies e ee e eeee e e e e e eeens 18
FIG.A.3.4 POWER SPECTRAL DENSITY (802.11G, CHL) ...coeiiiiiiiiiiiiei e eeeeeiiii e eeeevii e e e e eeens 18
FIG.A.3.5 POWER SPECTRAL DENSITY (802.11G, CHB) ...uuuuuiiiiiiiii e 19
FIG.A.3.6 POWER SPECTRAL DENSITY (802.11G, CHI1L) ..eeeiiiiiiiiiiiie e eeeeeeeiee e e e eeeei e e e e e eeees 19
FIG.A.3.7 POWER SPECTRAL DENSITY (802.1IN-HT 20, CHL1) ..evuuiiiiiiiiiiiiiiiiiiee et 20
FIG.A.3.8 POWER SPECTRAL DENSITY (802.11N-HT20, CHB) ..coeoieeeieeeeeeeeeee e 20
FIG.A.3.9 POWER SPECTRAL DENSITY (802.1IN-HT20, CHI11)...uciiiieiiiieeiiiie e eeeeeeiie e ee e 21



T ML No. 2013WLN0814
- Page3 of 96

A.4. OCCUPIED GDB BANDWIDTH . tuuuititiiiiieeitteeiie ittt eeetseetasesatneeaaeeetseesnsaeteaetnseesnsaesnaeenneeenns 22
Fic.A.4.1 OccuPIED 6DB BANDWIDTH (802.11B, CH L) ....uuuuuuuiiiniiinininininininiaaeae e 23
Fic.A.4.2 OccuPlED 6DB BANDWIDTH (802.11B, CHB) ...coevvvviiiiieeeeeeeeeiiiie e e e et e e e e e 23
FiG.A.4.3 OccuriED 6DB BANDWIDTH (802.11B, CHI1L) ..ciiiiiiiiiiieeieieeeiiiiee et 24
Fic.A.4.4 OccuUPIED 6DB BANDWIDTH (802.11G, CH L) ...uuuuuuiiiiiiiiininiiiiiiinine e 24
FiIc.A.4.5 OccuPiED 6DB BANDWIDTH (802.11G, CHB) ...cevvveriiiiieeeeeeeeeiiie e e e e e e e e e e 25
FIG.A.4.6 OccuPIlED 6DB BANDWIDTH (802.11G, CHI1L) ..ciiiiiiiiiiiieeiieeiiiiie et 25
Fic.A.4.7 OccupriED 6DB BANDWIDTH (802.11IN-20MHZ, CHL) ..coiiiiiiiiiiiee e 26
Fic.A.4.8 OccupriED 6DB BANDWIDTH (802.1IN-HT20, CHB) ...vuuivieieiieeiiiiiiie e eeeee e e eeeeeens 26
Fic.A.4.9 OccuprieD 6DB BANDWIDTH (802.1IN-HT20, CH11) ...oviiiiiiiiiiiiiiiiee et 27
A.S5. BAND EDGES COMPLIANCE ..cttttuuieeeatteettttia e eeeeessstiaaaaeesetesssssa s s aeeaeesssaaaaaeeaeeensrnnnaaaeeeees 28
FIG.A.5.1 BAND EDGES (802.11B, CH 1) .uuuuuiiiieiiiiiiiiiiiiie s e e eee it e e e e e e eeeiein e e e e e eeeeatnneeeeeeeeees 29
FIG.A.5.2 BAND EDGES (802.11B, CH 11)..uuuuiiiiiiiiiiiiiie ettt e e e e et e e e e e e eeees 29
FIG.A.5.3 BAND EDGES (802.11G, CH L) .uuvuuiiiieiiiiiiiiiii e s e e e et s e e e e ettt s s e e e e e et e e e eaeaeaes 30
FIG.A.5.4 BAND EDGES (802.11G, CH 11)..uuuiiiiiiiiiiiiiiiiiie s e e ettt s e e e e e e eeeaein s e e e e e aeeeatnaeeeeeeeeees 30
FIG.A.5.5 BANDEDGES (802.1IN-HT20, CHL) ..uuuuiuiiiiiiiiiiiiiiiiiiiiieiaeeess s es s e e 31
FIG.A.5.6 BAND EDGES (802.11N-HT20, CHI1L)...couuuuuiiiiieeiiiiiiiiie e e e e eeeeeiiiis e e e e e e eeeavnnnn s e e e e eenens 31
A.6. TRANSMITTER SPURIOUS EMISSION ...covtiiiiiiiieeiiiieriiiie e eeeeeniis e e e eeseennnns e e e e eennnnnnnneeeeeenns 32
A.6.1 TRANSMITTER SPURIOUS EMISSION - CONDUCTED ...uvvvuiiiiinieeieeetieeetneeenaeeetnseeanseesnneeeneeenns 32
FG.A6.1.1 CONDUCTED SPURIOUS EMISSION (802.11B, CH1, CENTER FREQUENCY) ............ 35
Fic.A.6.1.2 CONDUCTED SPURIOUS EMISSION (802.118, CHL, 30 MHz-1 GHz) ..........ccce... 35
Fic.A.6.1.3 CONDUCTED SPURIOUS EMISSION (802.118B, CH1, 1 GHz-2.5 GHZ).......evvveveneeee 36
FIc.A.6.1.4 CONDUCTED SPURIOUS EMISSION (802.11B, CHL, 2.5 GHz-7.5 GH2).................. 36
Fic.A.6.1.5 CONDUCTED SPURIOUS EMISSION (802.11B, CHL, 7.5 GHz-10 GHz) .................. 37
FiG.A.6.1.6 CONDUCTED SPURIOUS EMISSION (802.118B, CH1, 10 GHz-15 GHZ)........uvvvveeeeee 37
FIG.A.6.1.7 CONDUCTED SPURIOUS EMISSION (802.11B, CHL, 15 GHz-20 GHz)................... 38
Fic.A.6.1.8 CONDUCTED SPURIOUS EMISSION (802.11B, CHL, 20 GHz-26 GHz)................... 38
Fic.A.6.1.9 CONDUCTED SPURIOUS EMISSION (802.11B, CH6, CENTER FREQUENCY) ............ 39
FIc.A.6.1.10  CONDUCTED SPURIOUS EMISSION (802.11B, CH6, 30 MHz-1 GHZ) .........ccccee 39
FiG.A.6.1.11  CONDUCTED SPURIOUS EMISSION (802.11B, CH6, 1 GHz-2.5 GHZ) .......ccoeveeee 40
Fic.A.6.1.12 CONDUCTED SPURIOUS EMISSION (802.11B, CH6, 2.5 GHz-7.5 GHz).................. 40
FIc.A.6.1.13  CONDUCTED SPURIOUS EMISSION (802.11B, CH6, 7.5 GHz-10 GHz)................... 41
Fic.A.6.1.14  CONDUCTED SPURIOUS EMISSION (802.11B, CH6, 10 GHz-15 GHz)........cccee. 41
Fic.A.6.1.15 CONDUCTED SPURIOUS EMISSION (802.11B, CH6, 15 GHz-20 GHz)................... 42
FIc.A.6.1.16  CONDUCTED SPURIOUS EMISSION (802.11B, CH6, 20 GHz-26 GHz)................... 42
FIG.A.6.1.17 CONDUCTED SPURIOUS EMISSION (802.11B, CH11, CENTER FREQUENCY) .......... 43
FIc.A.6.1.18 CONDUCTED SPURIOUS EMISSION (802.11B, CH11, 30 MHz-1 GHz) ...l 43
FiIc.A.6.1.19 CONDUCTED SPURIOUS EMISSION (802.11B, CH11, 1 GHz-2.5 GHZ) ................. 44
FiG.A.6.1.20 CONDUCTED SPURIOUS EMISSION (802.11B, CH11, 2.5 GHz-7.5 GHz) ............... 44
Fic.A.6.1.21  CONDUCTED SPURIOUS EMIssION (802.11B, CH11, 7.5 GHz-10 GHZ) ................ 45
Fic.A.6.1.22 CONDUCTED SPURIOUS EMISSION (802.11B, CH11, 10 GHz-15 GHz) ................. 45
FIG.A.6.1.23  CONDUCTED SPURIOUS EMISSION (802.11B, CH11, 15 GHz-20 GHZ) ... 46
Fic.A.6.1.24  CONDUCTED SPURIOUS EMISSION (802.11B, CH11, 20 GHz-26 GHZ) ................. 46

FiIc.A.6.1.25 CONDUCTED SPURIOUS EMISSION (802.11G, CH1, CENTER FREQUENCY) ............ 47



&

",
/N

™

Fic.A.6.1.26
FIG.A.6.1.27
FIG.A.6.1.28
Fic.A.6.1.29
FIic.A.6.1.30
Fic.A.6.1.31
Fic.A.6.1.32
FIG.A.6.1.33
FIG.A.6.1.34
Fic.A.6.1.35
FIG.A.6.1.36
Fic.A.6.1.37
Fic.A.6.1.38
FIG.A.6.1.39
FIc.A.6.1.40
Fic.A.6.1.41
FIG.A.6.1.42
Fic.A.6.1.43
Fic.A.6.1.44
FIG.A.6.1.45
Fic.A.6.1.46
Fic.A.6.1.47
FIG.A.6.1.48
Fic.A.6.1.49
Fic.A.6.1.50
Fic.A.6.1.51
Fic.A.6.1.52
Fic.A.6.1.53
FIG.A.6.1.54
Fic.A.6.1.55
FIG.A.6.1.56
FIG.A.6.1.57
Fic.A.6.1.58
FIG.A.6.1.59
FIc.A.6.1.60
Fic.A.6.1.61
FIG.A.6.1.62
FIG.A.6.1.63
Fic.A.6.1.64
FIG.A.6.1.65
Fic.A.6.1.66
Fic.A.6.1.67
FIG.A.6.1.68
FIG.A.6.1.69

No. 2013WLNO0814

Page4 of 96
CONDUCTED SPURIOUS EMISSION (802.11G, CHL, 30 MHz-1 GHz) ........ccccuue. 47
CONDUCTED SPURIOUS EMISSION (802.11G, CHL, 1 GHz-2.5 GHz).................... 48
CONDUCTED SPURIOUS EMISSION (802.11G, CHL, 2.5 GHz-7.5 GHz).................. 48
CONDUCTED SPURIOUS EMISSION (802.11G, CHL, 7.5 GHz-10 GHz) .................. 49
CONDUCTED SPURIOUS EMISSION (802.11G, CH1, 10 GHz-15 GHZ).........vvvveeeee 49
CONDUCTED SPURIOUS EMISSION (802.11G, CHL, 15 GHz-20 GHz)................... 50
CONDUCTED SPURIOUS EMISSION (802.11G, CHL, 20 GHz-26 GHz)................... 50
CONDUCTED SPURIOUS EMISSION (802.11G, CH6, CENTER FREQUENCY) ............ 51
CONDUCTED SPURIOUS EMISSION (802.11G, CH6, 30 MHz-1 GHz) .................... 51
CONDUCTED SPURIOUS EMISSION (802.11G, CHE, 1 GHz-2.5 GHz)..........cccu.. 52
CONDUCTED SPURIOUS EMISSION (802.11G, CH6, 2.5 GHz-7.5 GH2).................. 52
CONDUCTED SPURIOUS EMISSION (802.11G, CH6, 7.5 GHz-10 GHz) .................. 53
CONDUCTED SPURIOUS EMISSION (802.11G, CHE, 10 GHz-15 GHz)................... 53
CONDUCTED SPURIOUS EMISSION (802.11G, CH6, 15 GHz-20 GHz)................... 54
CONDUCTED SPURIOUS EMISSION (802.11G, CH6, 20 GHz-26 GHz)................... 54
CONDUCTED SPURIOUS EMISSION (802.11G, CH11, CENTER FREQUENCY) .......... 55
CONDUCTED SPURIOUS EMISSION (802.11G, CH11, 30 MHz-1 GHZ)..........cc...... 55
CONDUCTED SPURIOUS EMISSION (802.11G, CH11, 1 GHz-2.5 GHZ) .................. 56
CONDUCTED SPURIOUS EMISSION (802.11G, CH11, 2.5 GHz-7.5 GHZ) ............... 56
CONDUCTED SPURIOUS EMISSION (802.11G, CH11, 7.5 GHz-10 GHz) ................ 57
CONDUCTED SPURIOUS EMISSION (802.11G, CH11, 10 GHz-15 GHZ2) ................. 57
CONDUCTED SPURIOUS EMISSION (802.11G, CH11, 15 GHz-20 GHZ) ................. 58
CONDUCTED SPURIOUS EMISSION (802.11G, CH11, 20 GHz-26 GHZ) ................. 58

CONDUCTED SPURIOUS EMISSION (802.11N-HT20, CH1, CENTER FREQUENCY) ..59
CONDUCTED SPURIOUS EMISSION (802.11N-HT20, CH1, 30 MHz-1 GHz)........... 59

CONDUCTED SPURIOUS EMISSION (802.11N-HT20, CH1, 1 GHz-2.5 GHz).......... 60
CONDUCTED SPURIOUS EMISSION (802.11N-HT20, CH1, 2.5 GHz-7.5 GHz)....... 60
CONDUCTED SPURIOUS EMISSION (802.11N-HT20, CH1, 7.5 GHz-10 GHz)........ 61
CONDUCTED SPURIOUS EMISSION (802.11N-HT20, CH1, 10 GHz-15 GHz)......... 61
CONDUCTED SPURIOUS EMISSION (802.11N-HT20, CH1, 15 GHz-20 GHz)......... 62
CONDUCTED SPURIOUS EMISSION (802.11N-HT20, CH1, 20 GHz-26 GHz)......... 62

CONDUCTED SPURIOUS EMISSION (802.11N-HT20, CHE6, CENTER FREQUENCY) ..63
CONDUCTED SPURIOUS EMISSION (802.11N-HT20, CH6, 30 MHz-1 GHZ)........... 63

CONDUCTED SPURIOUS EMISSION (802.11N-HT20, CH6, 1 GHz-2.5 GHz).......... 64
CONDUCTED SPURIOUS EMISSION (802.11N-HT20, CH6, 2.5 GHz-7.5 GHz)....... 64
CONDUCTED SPURIOUS EMISSION (802.11N-HT 20, CH6, 7.5 GHz-10 GHz)........ 65
CONDUCTED SPURIOUS EMISSION (802.11N-HT20, CH6, 10 GHz-15 GHz)......... 65
CONDUCTED SPURIOUS EMISSION (802.11N-HT20, CH6, 15 GHz-20 GHz)......... 66
CONDUCTED SPURIOUS EMISSION (802.11N-HT 20, CH6, 20 GHz-26 GHz)......... 66

CONDUCTED SPURIOUS EMISSION (802.11N-HT20, CH11, CENTER FREQUENCY) 67

CONDUCTED SPURIOUS EMISSION (802.11N-HT20, CH11, 30 MHz-1 GHz)......... 67
CONDUCTED SPURIOUS EMISSION (802.11N-HT20, CH11, 1 GHz-2.5 GHz) ........ 68
CONDUCTED SPURIOUS EMISSION (802.11N-HT20, CH11, 2.5 GHz-7.5 GHz) ..... 68
CONDUCTED SPURIOUS EMISSION (802.11N-HT20, CH11, 7.5 GHz-10 GHz) ...... 69



TM g No. 2013WLN0814
- Page5 of 96
FIG.A.6.1.70  CONDUCTED SPURIOUS EMISSION (802.11N-HT 20, CH11, 10 GHz-15 GHz)....... 69
Fic.A.6.1.71  CONDUCTED SPURIOUS EMISSION (802.11N-HT 20, CH11, 15 GHz-20 GHz)....... 70
FIc.A.6.1.72  CONDUCTED SPURIOUS EMISSION (802.11N-HT 20, CH11, 20 GHz-26 GHz)....... 70
A.6.2 TRANSMITTER SPURIOUS EMISSION - RADIATED .. ccvuiiiiiieiiieeii e et ee et e e e e e e e ea e e eanns 71
Fic.A.6.2.1 RADIATED SPURIOUS EMISsION (POWER): 802.118B, cHl, 2.38 GHz —2.45GHz ... 76
FIG.A.6.2.2 RADIATED SPURIOUS EMISSION (802.118B, CH1, 30 MHz-1 GHZ) .....ccevvvveieennn. 76
Fic.A.6.2.3 RADIATED SPURIOUS EMISSION (802.11B, CH1, 1 GHz-3 GHZ).....cvvvveveeiieeee, 77
FiG.A.6.2.4 RADIATED SPURIOUS EMISSION (802.11B, CH1, 3GHz-18 GHZ)......cccvvvvneee 77
FIG.A.6.2.5 RADIATED SPURIOUS EMISSION (802.11B, CH6, 30 MHz-1 GHZ) .....cccvvvvveeeene. 78
FIG.A.6.2.6 RADIATED SPURIOUS EMISSION (802.118, CH6, 1 GHz-3 GHZ).....cccevvviiiee 78
FIG.A.6.2.7 RADIATED SPURIOUS EMISSION (802.11B, CH6, 3 GHz-18 GHZ)......ccevvvveee 79
Fic.A.6.2.8 RADIATED SPURIOUS EMISSION (POWER): 802.118, CcH11, 2.45 GHz - 2.50GHz .. 79
Fic.A.6.2.9 RADIATED SPURIOUS EMISSION (802.118, CH11, 30 MHz-1 GHZ)....ccvvvviiiieeiees 80
FiG.A.6.2.10 RADIATED SPURIOUS EMISSION (802.11B, CH11, 1 GHz-3 GHZ)......ccvvvvveee 80
FIG.A.6.2.11  RADIATED SPURIOUS EMISSION (802.11B, CH11, 3 GHz-18 GHZ) .......vvvvvvveeeres 81
FIG.A.6.2.12  RADIATED SPURIOUS EMISSION (POWER): 802.11G, cH1, 2.38 GHz - 2.45GHz....81
FiG.A.6.2.13 RADIATED SPURIOUS EMISSION (802.11G, CH1, 30 MHz-1 GHZ) .....cccvvvveeeeene. 82
FiG.A.6.2.14  RADIATED SPURIOUS EMISSION (802.11G, CH1, 1 GHz-3 GHZ)....covvvvviieeerreee, 82
FIG.A.6.2.15 RADIATED SPURIOUS EMISSION (802.11G, CH1, 3GHz-18 GHZ)....cccoieiiein, 83
FIG.A.6.2.16 RADIATED SPURIOUS EMISSION (802.11G, CH6, 30 MHz-1 GHZ) .....cccvvvveeeee 83
FIG.A.6.2.17 RADIATED SPURIOUS EMISSION (802.11G, CH6, 1 GHz-3 GHZ)....ccvvvvviieeeiieenees 84
FIG.A.6.2.18 RADIATED SPURIOUS EMISSION (802.11G, CHE, 3 GHz-18 GHZ)....cccoeiiis 84
FIc.A.6.2.19 RADIATED SPURIOUS EMISSION (POWER): 802.11G, cH11, 2.45 GHz - 2.50GHz ..85
FiG.A.6.2.20 RADIATED SPURIOUS EMISSION (802.11G, CH11, 30 MHz-1 GHZ).......vuvivvieeees 85
FIG.A.6.2.21  RADIATED SPURIOUS EMISSION (802.11G, CH11, 1 GHz-3 GHZ)....coeeieiis 86
FIG.A.6.2.22 RADIATED SPURIOUS EMISSION (802.11G, CH11, 3 GHz-18 GHZ) .......vvvevvveees 86
FIG.A.6.2.23  RADIATED SPURIOUS EMISSION (POWER): 802.11N-HT20, cH1, 2.38 GHz -
2.45GHz 87
FiIc.A.6.2.24  RADIATED SPURIOUS EMISSION (802.11N-HT20, CH1, 30 MHz-1 GHz)............... 87
FIG.A.6.2.25 RADIATED SPURIOUS EMISSION (802.11N-HT20, CH1, 1 GHz-3 GHz)................. 88
Fic.A.6.2.26 RADIATED SPURIOUS EMISSION (802.11N-HT20, CH1, 3 GHz-18 GHz)............... 88
FIG.A.6.2.27 RADIATED SPURIOUS EMISSION (802.11N-HT20, CH6, 30 MHz-1 GHz)............... 89
FIG.A.6.2.28  RADIATED SPURIOUS EMISSION (802.11N-HT20, CH6, 1 GHz-3 GHz)................. 89
Fic.A.6.2.29 RADIATED SPURIOUS EMISSION (802.11N-HT20, CH6, 3 GHz-18 GHz)............... 90
FIc.A.6.2.30  RADIATED SPURIOUS EMISSION (POWER): 802.11N-HT20, cH11, 2.45 GHz -
2.50GHz 90
Fic.A.6.2.31 RADIATED SPURIOUS EMISSION (802.11N-HT20, CH11, 30 MHz-1 GHZ)............. 91
FIG.A.6.2.32 RADIATED SPURIOUS EMISSION (802.11N-HT20, CH11, 1 GHz-3 GHZ) ............... 91
FIG.A.6.2.33  RADIATED SPURIOUS EMISSION (802.11N-HT20, CH11, 3 GHz-18 GHZz) ............. 92
FIG.A.6.2.34  RADIATED SPURIOUS EMISSION (ALL CHANNELS): 18GHz —26.5GHz .................. 92
A.7. AC POWERLINE CONDUCTED EMISSION .....uiiiiiiiiieiiii it eee et eeneeees 93
Fic.A.7.1 AC POWERLINE CONDUCTED EMISSION-802.11B .....iivviiiiiieiiieii et e e 94
FiG.A.7.2 AC POWERLINE CONDUCTED EMISSION-802.11G ....ccuuuuiiiieeiiieiiriianieeeeeeiiiisaeeeeeeeens 95
Fic.A.7.3 AC POWERLINE CONDUCTED EMISSION-802. 11N ....couvuuuiiiieeiiiennniiinieeeeeernni e eeeeeens 96



TIVZ4

No. 2013WLNO0814

Page6 of 96
Documents revision history
Revision Update Date
2013WLNO0814-FCC 2.4G / 2013-12-05
Revised the A.6.2 Radiated Transmitter
2013WLNO0814-FCC 2.4G-revl . L 2013-12-16
Spurious Emission (Page 76)




T M-< No. 2013WLN0814

Page7 of 96

1. TEST LABORATORY
1.1. Testing Location

Company Name: TMC Beijing, Telecommunication Metrology Center of MIIT

Address: No. 52, Huayuan Bei Road, Haidian District, Beijing, P. R. China

Postal Code: 100191

Telephone: 008610623046332046

Fax: 008610623046332063

1.2. Project Data
Testing Start Date: 2013-09-29
Testing End Date: 2013-12-16

1.3. Signature
2 A
%1»?7 ).ﬁ; &

Xu Zhondfei
(Prepared this test report)

\ %
Jiang Afang
(Reviewed this test report)

Xiao Li
Deputy Director of the laboratory
(Approved this test report)



TN No. 2013WLNO0814
- Page8 of 96

2. CLIENT INFORMATION

2.1. Applicant Information
Company Name: TCT Mobile Limited

5F, C building, No. 232, Liang Jing Road ZhangJiang High-Tech Park,

Address /Post: . .
Pudong Area Shanghai, P.R. China. 201203
Contact Gong Zhizhou
Email zhizhou.gong@jrdcom.com
Telephone: 0086-21-61460890
Fax: 0086-21-61460602

2.2. Manufacturer Information
Company Name: TCT Mobile Limited
5F, C building, No. 232, Liang Jing Road ZhangJiang High-Tech Park,

Address /Post: Pudong Area Shanghai, P.R. China. 201203
Contact Gong Zhizhou

Email zhizhou.gong@jrdcom.com

Telephone: 0086-21-61460890

Fax: 0086-21-61460602
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3. EQUIPMENT UNDER TEST(EUT) AND ANCILLARY

EQUIPMENT (AE)

3.1. About EUT

Description HSDPA/HSUPA/UMTS Tri bands / GSM quad bands/LTE 3
bands mobile phone

Model Name Diablo HD LTE LATAM V2

Marketing Name ONE TOUCH 6034Y

FCCID RAD433

IC ID /

With WLAN Function Yes

Frequency Range ISM 2400MHz~2483.5MHz

Type of Modulation DSSS/CCK/OFDM

Number of Channels 11

Antenna Integral Antenna

MAX Conducted Power 25.54dBm(OFDM)

GPRS Class Class 12

GPRS operation mode Class B

Power Supply 3.9V DC by Battery

3.2. Internal Identification of EUT Used During the Test

EUT ID* IMEI HW Version SW Version
EUT1 / PIO V1B2T
EUT2 / PIO V1B2T

*EUT ID: is used to identify the test sample in the lab internally.

3.3. Internal Identification of AE Used During the Test

AE ID*  Description Type SN
AE1l Battery CAC2000005C2 /
AE2 Charger CBA3000AGOC1 /

*AE ID: is used to identify the test sample in the lab internally.

3.4. General Description
Equipment Under Test (EUT) is a model of HSDPA/HSUPA/UMTS Tri bands / GSM quad

bands/LTE 3 bands mobile phone with integrated antenna. It consists of normal options: Battery
and Charger.

Manual and specifications of the EUT were provided to fulfil the test.

Samples undergoing test were selected by the Client.
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4. Reference Documents

4.1. Documents supplied by applicant
EUT feature information is supplied by the applicant or manufacturer, which is the basis of testing.

4.2. REFERENCE DOCUMENTS FOR TESTING
The following documents listed in this section are referred for testing.

Reference Title

FCC CFR 47, Part 15, Subpart C:
15.205 Restricted bands of operation;
FCC Partl5 15.209 Radiated emission limits, general requirements;
15.247 Operation within the bands 902-928MHz,
2400-2483.5 MHz, and 5725-5850 MHz.
Methods of Measurement of Radio-Noise Emissions from
ANSI C63.4 Low-Voltage Electrical and Electronic Equipment in the
Range of 9 kHz to 40 GHz
Guidance for Performing Compliance Measurements on
KDB558074 Digital Transmission Systems (DTS) Operating Under

§15.247

5. LABORATORY ENVIRONMENT

Conducted RF performance testing is performed in shielding room.

EMC performance testing is performed in Semi-anechoic chamber.

6. SUMMARY OF TEST RESULTS

6.1. Summary of Test Results

No. 2013WLNO0814

PagelO of 96

Version

Oct,
2012

2003

2012

SUMMARY OF MEASUREMENT RESULTS

Sub-clause of
Part15C

Sub-clause
of IC

Verdict

Maximum Peak Output Power

15.247 (b)

Peak Power Spectral Density

15.247 (e)

Occupied 6dB Bandwidth

15.247 (a)

Band Edges Compliance

15.247 (d)

Transmitter Spurious Emission - Conducted

15.247 (d)

Transmitter Spurious Emission - Radiated

15.247,15.205, 15.209

AC Powerline Conducted Emission

15.107, 15.207

~|l ||| ~|~| -

U|U|(TV(TW|T0|T|T

Please refer to ANNEX A for detail.
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Terms used in Verdict column

P Pass, The EUT complies with the essential requirements in the standard.

NP Not Perform, The test was not performed by TMC

NA Not Applicable, The test was not applicable

F Fail, The EUT does not comply with the essential requirements in the
standard

6.2. Statements

TMC has evaluated the test cases requested by the client/manufacturer as listed in section 6.1 of
this report for the EUT specified in section 3 according to the standards or reference documents
listed in section 4.1.

This report only deals with the WLAN function among the features described in section 3.

This model is a variant product which market name is ONE TOUCH 6034M; all the test result has
been derived from test report of ONE TOUCH 6034 M.

6.3. Test Conditions
For this report, all the test cases are tested under normal temperature and normal voltage, and
also under norm humidity, the specific condition is shown as follows:

Temperature 26C
Voltage 3.9V (By battery)
Hu midity 44%
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/. TEST EQUIPMENTS UTILIZED

Conducted test system

No. 2013WLN0814
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Serial Calibration | Calibration
No. Equipment Model Manufacturer
Number date Due date
Vect Si | Rohd &
1 | Ve N3 5040 | 200089 ohde 2013-07-08 | 2014-07-07
Analyzer Schwarz
Te R i Roh
p | TestReceiver ESS 847151/015 | ~onde &1 2013-11-1 | 2014-10-30
Schwarz
3 | HSN ESH2-75 | 829991/012 | RONde &1 2013-4-15 | 2014-08-12
Schwarz
4 Shielding Room S81 / ETS-Lindgren / /
Radiated emission test system
) Serial Calibration | Calibratio
No. Equipment Model Manufacturer
Number date n Due date
) Rohde &
1 | Test Receiver ESU26 100376 2013-11-8 2014-11-7
Schwarz
2 BiLog Antenna | VULB9163 | 9163-514 Schwar zbeck 2011-11-11 | 2014-11-10
Dual-Ridge
3 | Waveguide 3117 00119024 ETS-Lindgren 2011-2-2 2014-2-1
Horn Antenna
Dual-Ridge
4 | Waveguide 3116 2661 EMCO 2011-7-1 2014-06-30
Horn Antenna
Rohde &
5 | Loop antenna HFH2-Z2 829324/007 2011-12-21 | 2014-12-20
Schwarz
5 Semi-anechoic / CT000332-1 | Frankonia / /
chamber 074 German
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ANNEX A: MEASUREMENT RESULTS

A.1l. Measurement Method

A.1.1. Conducted Measurements
Connect the EUT to the test system as Fig.A.1.1.1 shows.
Set the EUT to the required work mode.
Set the EUT to the required channel.

Set the Vector Signal Analyzer and start measurement.
Record the values. Vector Signal Analyzer

No. 2013WLN0814
Pagel3 of 96

EUT

Attenuator

Shielding room

Vector Signal
Analyzer

Fig.A.1.1.1: Test Setup Diagram for Conducted Measurements

A.1.2. Radiated Emission Measurements

In the case of radiated emission, the used settings are as follows,

Sweep frequency from 30 MHz to 1GHz, RBW = 100 kHz, VBW = 300 kHz;
Sweep frequency from 1 GHz to 26GHz, RBW = 1MHz, VBW = 10Hz;

Antenna

o

EUT

Anechoic Chamber

Antenna

T

Vector Signal
Analyzer (Test

Receiver)

Fig.A.1.2.1: Test Setup Diagram for Radiated Measurements
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A.2. Maximum Output Power

Measurement Limit and Method:

Standard Limit (dBm)

FCC CRF Part 15.247(b) <30

The measurement is made according to KDB558074.
A.2.1. Maximum Peak Output Power-conducted

Measurement Results:

802.11b/g mode

Test Result (dBm)
Data Rate
Mode Mbpo) 2412MHz 2437MHz 2462 MHz
P (Ch1) (Cheé) (Ch11)
1 21.59 / /
2 21.80 / /
802.11b
55 23.39 / /
11 24.80 2554 2517
6 23.06 / /
9 23.04 / /
12 22.94 / /
18 22.87 / /
802.11g
24 23.38 / /
36 23.31 / /
48 23.39 / /
54 23.42 24.18 23.74

The data rate 11Mbps and 54Mbps are selected as worse condition, and the following cases are

performed with this condition.

802.11n-HT20 mode

Test Result (dBm)
Data Rate
Mode (Index) 2412MHz 2437MHz 2462 MHz

(Ch1) (Che) (Ch11)

MCS0 22.12 / /

MCS1 21.94 / /

MCS2 21.95 / /

802.11n MCS3 22.41 / /

(20MHz) MCS4 22.39 / /
MCS5 22.44 23.23 22.81

MCS6 22.43 / /

MCS7 22.42 / /

The data rate MCS5 is selected as worse condition,

this condition.

Conclusion: Pass

and the following cases

are performed with
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A.2.2. Maximum Average Output Power-conducted

802.11b/g mode

No. 2013WLN0814
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Test Result (dBm)

Mode 2412MHz 2437MHz 2462 MHz
(Ch1) (Che) (Ch11)
802.11b 17.95 18.75 18.41
802.11g 14.37 15.55 14.72
802.11n-HT20 mode
Test Result (dBm)
Mode 2412MHz 2437MHz 2462 MHz
(Ch1) (Cho) (Ch11)
802.11n
(20MH2) 13.44 14.72 13.80

Conclusion: Pass

Measurement Uncertainty:

Measurement Uncertainty

0.75dB
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A.3. Peak Power Spectral Density

Measurement Limit;

Standard Limit

FCC CRF Part 15.247(e) < 8 dBm/3 kHz

The measurement is made according to KDB558074.
Modulation type and data rate tested:

802.11b 802.11g 802.11n-HT20

11Mbps(CCK) | 54Mbps(OFDM) | MCS5(OFDM)

Measurement Results:

802.11b/g mode

Mode Channel Power Spectral Density Conclusion
(dBm/3 kHz)
1 Fig.A.3.1 -5.40 P
802.11b 6 Fig.A.3.2 -4.90 P
11 Fig.A.3.3 -5.60 P
1 Fig.A.3.4 -11.34 P
802.11¢g 6 Fig.A.3.5 -11.11 P
11 Fig.A.3.6 -9.92 P
802.11n-HT20 mode
Mode Channel Power Spectral Density Conclusion
(dBm/3 kHz)
1 Fig.A.3.7 -11.23 P
802.11n -
(HT20) F!g.A.3.8 -10.22 P
11 Fig.A.3.9 -11.10 P
Conclusion: Pass
Measurement Uncertainty:
Measurement Uncertainty 0.75dB

Test graphs as below:
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Peak Power Spectral Density, 802 11b, channel 1. 2412MHz

BW:3kHz
VBW:10kHz

T:auto

2,387 2,398 2,388 2,400 2,401 2,402 2,403 2,404 2,405 2,406 2,407 2,408 2,409 2,410 2,411 241224132414 24152416 2,417 2,418 2,419 2,420 2,421 2422 2 422 2 424 2 425 2 426 2 427
Frequency(MHz)

[=Trace - Seriest - Series2 ¥ Marked |

Fig.A.3.1 Power Spectral Density (802.11b, Ch 1)

Peak Power Spectral Density. 802.11b. channel 6. 2437MHz

2422242324242 42524262427 24282420243024212,43224332424 2435242562437 243824392440 2,441 24422 4422 4447 4457 4462 447 2 4482 4452 450 2,451 2,482
Fregquency(MHz)

[=Trace - Seriest - Series2 ¥ Marked |

Fig.A.3.2 Power Spectral Density (802.11b, Ch 6)
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Peak Power Spectral Density, 802 11b, channel 11, 2462MHz

2,447244324492450 245124522452 245424502 4556245724582 4502450 2,461 246224622 464 24652 4662467 2,468 2,469 2470247124722 47224742 4752 476 2,477
Fregquency(MHz)

[=Trace - Seriest - Series2 ¥ Marked |

Fig.A.3.3 Power Spectral Density (802.11b, Ch 11)

Peak Power Spectral Density. 802 11g. channel 1. 2412MHz

2,387 2,398 2,388 2,400 2,401 2,4022,4032,404 2,405 2,406 2,407 24082,4092410 2,411 241224122 414 24152416 2,417 2 418 2,419 2,420 2,421 2 422 2 422 2 424 2 425 2 426 2 427
Frequency(MHz)

[=Trace - Seriest - Series2 ¥ Marked |

Fig.A.3.4 Power Spectral Density (802.11g, Ch 1)
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Peak Power Spectral Density, 802.11g. channel 6. 2437MHz

24222422242424252426242724282420243024212,432 2433242424352 4252437 24382,4302 440244124422 442 2 444 D 4450 446 2 447 2 448 2 4452 450 2,451 2,452
Fregquency(MHz)

[=Trace - Seriest - Series2 ¥ Marked |

Fig.A.3.5 Power Spectral Density (802.11g, Ch 6)

Peak Power Spectral Density, 802 11g. channel 11, 2462MHz

2,447244824492,45024512452 2453245424502 4562 45724582 4502450 2,4612,4622 4622464 2 4652 466 2,467 246824692 470247124722 4722474 2 4752 476 2 4T7
Fregquency(MHz)

[=Trace - Seriest - Series2 ¥ Marked |

Fig.A.3.6 Power Spectral Density (802.11g, Ch 11)
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Peak Power Spectral Density. 802 11n-20, channel 1, 2412MHz

2,387 2,398 2,388 2,400 2,401 2,402 2,403 2,404 2,405 2,406 2,407 2,408 2,409 2,410 2,411 241224132414 24152416 2,417 2,418 2,419 2,420 2,421 2422 2 422 2 424 2 425 2 426 2 427
Frequency(MHz)

[=Trace - Seriest - Series2 ¥ Marked |

Fig.A.3.7 Power Spectral Density (802.11n-HT20, Ch 1)

Peak Power Spectral Density. 802 11n-20. channel 6. 2437MHz

2422242324242 42524262427 24282420243024212,43224332424 2435242562437 243824392440 2,441 24422 4422 4447 4457 4462 447 2 4482 4452 450 2,451 2,482
Fregquency(MHz)

[=Trace - Seriest - Series2 ¥ Marked |

Fig.A.3.8 Power Spectral Density (802.11n-HT20, Ch 6)
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-850

Peak Power Spectral Density. 802.11n-20, channel 11, 2462MHz Ref:-5 dbm

2/4472,448244924502,4512 4522452 2,464 2 4552 4562 457 2 458 2,4502 460 246124622 4632 464 2 4652 466 2 467 246824692 470 2471247224722 474 2 475 2 476 2 477

Fregquency(MHz)

[=Trace - Seriest - Series2 ¥ Marked |

Fig.A.3.9 Power Spectral Density (802.11n-HT20, Ch 11)
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A.4. Occupied 6dB Bandwidth

Measurement Limit:

Standard Limit (kHz)

FCC 47 CFR Part 15.247 (a) 2 500

The measurement is made according to KDB558074.
Modulation type and data rate tested:

802.11b 802.11g 802.11n-HT20

11Mbps(CCK) | 54Mbps(OFDM) | MCS5(OFDM)

Measurement Result:

802.11b/g mode

Occupied 6dB Bandwidth .
Mode Channel conclusion
(kHz)
1 Fig.A.4.1 8900 P
802.11b 6 Fig.A.4.2 7950 P
11 Fig.A.4.3 9250 P
1 Fig.A.4.4 16450 P
802.11g 6 Fig.A.4.5 16450 P
11 Fig.A.4.6 16500 P
802.11n-HT20 mode
O ied 6dB Bandwidth
Mode Channel ceupie anawl conclusion
(kHz)
Fig.A.4.7 17700 P
802.11n .
Fig.A.4.8 17700 P
(HT20) -
11 Fig.A.4.9 17650 P
Conclusion: Pass
Measurement Uncertainty:
Measurement Uncertainty 60.80Hz

Test graphs as below:
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6dB Bandwidth, 802.11b.channel 1 2412 0MHz!

2388 2390 2,382 2,394 2396 2398 2400 2402

2,404 2406 2,408 2,410 2,412 2,414 2416 2418 2420 2422 2424 2426 2,428 2,430 2,432 2434 2436
Fregquency(MHz)

[=Trace — =-LimtLine ¥ Marked |}

Fig.A4.1 Occupied 6dB Bandwidth (802.11b, Ch 1)

2l ] ! ] ! ] ! ] !

6dB Bandwidth, 802.11b.channel 6 2437 0MHz! Ret:({ dbm

2412 2414 2416 2,418 2,420 2422 2424 2426 2,428 2,430 2,432 2434 2436 2438 2,440 2,442 2444 2446 2448 2450 2,452 2454 2,456 2458 2460 2462

Fregquency(MHz)

[=Trace  --LimtLine ¥ Marked |

Fig.A.4.2 Occupied 6dB Bandwidth (802.11b, Ch 6)
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6dB Bandwidth, 802 11b,channel 11 2462 0MHz!

100kHz
; : : : ; A0NkHZ
 — [ jSo— e ... SWT:AUTO

2,438 2,440 2,442 2444 2446 2443 2450 2452 20454 2458 2,458 2,460 2,462 2484 2486 2488 2470 2472 2,474 2476 2478 2480 2482 2484 2485
Fregquency(MHz)

[=Trace — =-LimtLine ¥ Marked |}

Fig.A.4.3 Occupied 6dB Bandwidth (802.11b, Ch 11)

6dB Bandwidth, 802.11g.channel 1 2412 0MHz!

2,388 2,350 2,382 2394 239 2398 2400 2402 2,404 2406 2,408 2,410 2,412 2414 2416 2418 2420 2,422 2,424 2426 2,428 2430 2432 2434 2438
Fregquency(MHz)

[=Trace  --LimtLine ¥ Marked |

Fig.A.4.4 Occupied 6dB Bandwidth (802.11g, Ch 1)
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6dB Bandwidth, 802.11g.channel 6 2437 0MHz! Ref:0 dbm

2,412 2,414 2,416 2418 2,420 2422 2424 2426 2428 2,420 2,432 2,434 2,436 2433 2440 2442 2444 2445 2443 2450 2,452 2,454 2456 2453 2480 2482
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Fig.A.4.5 Occupied 6dB Bandwidth (802.11g, Ch 6)

6dB Bandwidth. 802 11g.channel 11 2462 0MHz! Ref:0 dbm
f | V i V i V f ‘ f f f f f . Att10 dB

2,438 2,440 2,442 2444 2446 2448 2450 2452 20454 2406 2,458 2,460 2,462 2464 2486 2468 2470 2472 2,474 2476 2,478 2480 2482 2484 2486
Fregquency(MHz)

[=Trace  --LimtLine ¥ Marked |

Fig.A.4.6 Occupied 6dB Bandwidth (802.11g, Ch 11)
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6dB Bandwidth. 802.11n-20,channel 1 2412.0MHz! Ref:0 dbm
T 0 ? 0 ’ . / . ( \ v 0 v 0 v 0 Att:10 dB

2,388 2,350 2,392 2,394 2396 2398 2400 2402 2404 24068 2,408 2,410 2412 2414 2416 2418 2420 2,422 2,424 2426 2,428 2430 2432 2434 2438
Frequency(MHz)

[=Trace  --LimtLine ¥ Marked |

Fig.A.4.7 Occupied 6dB Bandwidth (802.11n-20MHz, Ch 1)

6dB Bandwidth, 802.11n-20 channel 6 2437 0MHz! Ref:0 dbm
" " " v , / 0 4 ¥ i i i ¥ i Att:10 dB

| DET:POS

2412 2,414 2416 2418 2,420 2422 2424 2426 2428 2420 2,432 2,434 2,436 24338 2440 2442 2444 2445 2448 2450 2,452 2,454 2456 2458 2480 2482
Fregquency(MHz)

[=Trace  --LimtLine ¥ Marked |

Fig.A.4.8 Occupied 6dB Bandwidth (802.11n-HT20, Ch 6)
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6dB Bandwidth. 802 11n-20.channel 11 2462 0MHz! Ref:0 dbm
( 0 i 0 i \ ( \ ( \ v 0 v f f . Att10 dB
,p S

D

2,438 2,440 2,442 2444 2446 2443 2450 2452 20454 2458 2,458 2,460 2,462 2484 2486 2488 2470 2472 2,474 2476 2478 2480 2482 2484 2485
Frequency(MHz)

[=Trace  --LimtLine ¥ Marked |

Fig.A.4.9 Occupied 6dB Bandwidth (802.11n-HT20, Ch 11)
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A.5. Band Edges Compliance

Measurement Limit;

Standard Limit (dBc)

FCC 47 CFR Part 15.247 (d) > 20

The measurement is made according to KDB558074.
Modulation type and data rate tested:

802.11b 802.11¢g 802.11n-HT20

11Mbps(CCK) | 54Mbps(OFDM) | MCS5(OFDM)

Measurement Result:

802.11b/g mode

Mode Channel Test Results Conclusion

1 Fig.A.5.1 P
802.11b -

11 Fig.A5.2 P

1 Fig.A.5.3 P
802.11g -

11 Fig.A.5.4 P

802.11n-HT20 mode

Mode Channel Test Results Conclusion
802.11n 1 Fig.A.5.5 P
(HT20) 11 Fig.A.5.6 P

Conclusion: Pass

Measurement Uncertainty:

Measurement Uncertainty 0.75dB

Test graphs as below:
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Band Edges. 802 11b.channel 1. 2400 0MHz

TRA:MAXH
V:100kHz
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Fig.A5.1 Band Edges (802.11b, Ch 1)

Band Edges. 802 11k.channel 11. 2483 5MHz

2435 2440 2445 2450 2455 2480 2485 2470 2475 2480 2485 2480 2485 2500 2505 2510 2515 2520 2528 2530
Fregquency(lMHz)

[=Trace  --LimtLine ¥ Marked |

Fig.A.5.2 Band Edges (802.11b, Ch 11)
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Band Edges. 802 11g.channel 1, 2400 0MHz
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Fig.A.5.3 Band Edges (802.11g, Ch 1)

Band Edges. 802 11g.channel 11, 2483 5MHz
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Fig.A.5.4 Band Edges (802.11g, Ch 11)
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Band Edges, 802 11n-20.channel 1, 2400 0MHz

2,350 2355 2380 2365 2370 2375 2380 2385 2380 2395 2400 2405 2410 2415 2420 2425 2430 2435 2440 2445 2450
Fregquency(MHz)
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Fig.A.5.5 Band Edges (802.11n-HT20, Ch 1)

Band Edges. 802.11n-20.channel 11, 2483 5MHz

2435 2440 2445 2450 2455 2480 2485 2470 2475 2480 2485 2480 2485 2500 2505 2510 2515 2520 2528 2530
Fregquency(lMHz)
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Fig.A.5.6 Band Edges (802.11n-HT20, Ch 11)
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A.6. Transmitter Spurious Emission

A.6.1 Transmitter Spurious Emission - Conducted

Measurement Limit;

No. 2013WLN0814
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Standard

Limit

FCC 47 CFR Part 15.247 (d)

20dB below peak output power in 100 kHz
bandwidth

The measurement is made according to KDB558074.
Modulation type and data rate tested:

802.11b 802.11¢g

802.11n-HT20

11Mbps(CCK) | 54Mbps(OFDM)

MCS5(OFDM)

Measurement Results:

802.11b mode

MODE Channel Frequency Range Test Results Conclusion
2.412 GHz Fig.A.6.1.1 P
30 MHz~ 1 GHz Fig.A.6.1.2 P
1 GHz~ 2.5 GHz Fig.A.6.1.3 P
25GHz~75GHz Fig.A.6.1.4 P
! 7.5 GHz ~ 10 GHz Fig.A.6.1.5 P
10 GHz ~ 15 GHz Fig.A.6.1.6 P
15 GHz ~ 20 GHz Fig.A.6.1.7 P
20 GHz ~ 26 GHz Fig.A.6.1.8 P
2.437 GHz Fig.A.6.1.9 P
30 MHz ~ 1 GHz Fig.A.6.1.10 P
1 GHz~ 2.5 GHz Fig.A.6.1.11 P
802.11b 5 25GHz~75GHz F?g.A.6.1.12 P
7.5 GHz ~ 10 GHz Fig.A.6.1.13 P
10 GHz ~ 15 GHz Fig.A.6.1.14 P
15 GHz ~ 20 GHz Fig.A.6.1.15 P
20 GHz ~ 26 GHz Fig.A.6.1.16 P
2.462 GHz Fig.A.6.1.17 P
30 MHz ~ 1 GHz Fig.A.6.1.18 P
1 GHz~ 2.5 GHz Fig.A.6.1.19 P
25GHz~75GHz Fig.A.6.1.20 P
1 7.5 GHz~ 10 GHz Fig.A.6.1.21 P
10 GHz ~ 15 GHz Fig.A.6.1.22 P
15 GHz ~ 20 GHz Fig.A.6.1.23 P
20 GHz ~ 26 GHz Fig.A.6.1.24 P

802.11g mode
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MODE Channel Frequency Range Test Results Conclusion
2.412 GHz Fig.A.6.1.25 P
30 MHz~1 GHz Fig.A.6.1.26 P
1 GHz~ 2.5 GHz Fig.A.6.1.27 P
25GHz~75GHz Fig.A.6.1.28 P
! 7.5 GHz ~ 10 GHz Fig.A.6.1.29 P
10 GHz ~ 15 GHz Fig.A.6.1.30 P
15 GHz ~ 20 GHz Fig.A.6.1.31 P
20 GHz ~ 26 GHz Fig.A.6.1.32 P
2.437 GHz Fig.A.6.1.33 P
30 MHz~ 1 GHz Fig.A.6.1.34 P
1 GHz~ 2.5 GHz Fig.A.6.1.35 P
802.11g 5 25GHz~7.5GHz F?g.A.6.1.36 P
7.5 GHz ~ 10 GHz Fig.A.6.1.37 P
10 GHz ~ 15 GHz Fig.A.6.1.38 P
15 GHz ~ 20 GHz Fig.A.6.1.39 P
20 GHz ~ 26 GHz Fig.A.6.1.40 P
2.462 GHz Fig.A.6.1.41 P
30 MHz~1 GHz Fig.A.6.1.42 P
1 GHz~ 2.5 GHz Fig.A.6.1.43 P
25GHz~7.5GHz Fig.A.6.1.44 P
1 7.5 GHz ~ 10 GHz Fig.A.6.1.45 P
10 GHz ~ 15 GHz Fig.A.6.1.46 P
15 GHz ~ 20 GHz Fig.A.6.1.47 P
P

20 GHz ~ 26 GHz

Fig.A.6.1.48
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MODE Channel Frequency Range Test Results Conclusion
2.412 GHz Fig.A.6.1.49 P
30 MHz~ 1 GHz Fig.A.6.1.50 P
1GHz~25GHz Fig.A.6.1.51 P
25GHz~7.5GHz Fig.A.6.1.52 P
! 7.5 GHz ~ 10 GHz Fig.A.6.1.53 P
10 GHz ~ 15 GHz Fig.A.6.1.54 P
15 GHz ~ 20 GHz Fig.A.6.1.55 P
20 GHz ~ 26 GHz Fig.A.6.1.56 P
2.437 GHz Fig.A.6.1.57 P
30 MHz ~ 1 GHz Fig.A.6.1.58 P
1 GHz~ 2.5 GHz Fig.A.6.1.59 P
802.11n 25GHz~7.5GHz Fig.A.6.1.60 P
(HT20) 6 7.5 GHz ~ 10 GHz Fig.A.6.1.61 P
10 GHz ~ 15 GHz Fig.A.6.1.62 P
15 GHz ~ 20 GHz Fig.A.6.1.63 P
20 GHz ~ 26 GHz Fig.A.6.1.64 P
2.462 GHz Fig.A.6.1.65 P
30 MHz ~ 1 GHz Fig.A.6.1.66 P
1 GHz~ 2.5 GHz Fig.A.6.1.67 P
1 25GHz~7.5GHz Fig.A.6.1.68 P
7.5 GHz ~ 10 GHz Fig.A.6.1.69 P
10 GHz ~ 15 GHz Fig.A.6.1.70 P
15 GHz ~ 20 GHz Fig.A.6.1.71 P
20 GHz ~ 26 GHz Fig.A.6.1.72 P
Conclusion: Pass
Measurement Uncertainty:
Frequency Range Uncertainty(dB)
30MHz < f<2GHz 0.63
2GHz <f<3.6GHz 0.82
3.6GHz < f<8GHz 1.55
8GHz < f <20GHz 1.86
20GHz < f<22GHz 1.90
22GHz < f <26GHz 2.20

Test graphs as below:
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Conducted Spurious Emission. 802 11b. channel 1. Center Frequency 2412 0MHz [2362 0MHz ~ 2462 0MHz] Ref:0 dbm
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Fig.A.6.1.1 Conducted Spurious Emission (802.11b, Ch1, Center Frequency)

Conducted Spurious Emission, 802 11b, channel 1, Center Frequency 2412 0MHz .[30. 0MHz ~ 1000 0MHz]
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Fig.A.6.1.2 Conducted Spurious Emission (802.11b, Ch1, 30 MHz-1 GHz)
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Conducted Spurious Emission. 802 11b. channel 1, Center Frequency 2412 0MHz .[1000 0MHz ~ 2500 .0MHz]
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Fig.A.6.1.3 Conducted Spurious Emission (802.11b, Ch1l, 1 GHz-2.5 GHz)

Conducted Spurious Emission. 802 11b. channel 1, Center Frequency 2412 0MHz [2500 0MHz ~ 7500 .0MHz]
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Fig.A.6.1.4 Conducted Spurious Emission (802.11b, Ch1l, 2.5 GHz-7.5 GHz)
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Conducted Spurious Emission, 802 11b, channel 1. Center Frequency 2412 0MHz .[7500.0MHz ~ 10000 0MHz] Ref:0 dbm

 Att:10 dB
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Fig.A.6.1.5 Conducted Spurious Emission (802.11b, Ch1, 7.5 GHz-10 GHz)
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Fig.A.6.1.6 Conducted Spurious Emission (802.11b, Ch1, 10 GHz-15 GHz)
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Conducted Spurious Emission, 802.11b, channel 1. Center Frequency 2412.0MHz [15000 0MHz ~ 20000 0MHz] Ref:0 dbm
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Fig.A.6.1.7 Conducted Spurious Emission (802.11b, Ch1, 15 GHz-20 GHz)

Conducted Spurious Emission. 802.11b, channel 1. Center Frequency 2412 .0MHz [20000 0MHz ~ 26000 0MHz]
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Fig.A.6.1.8 Conducted Spurious Emission (802.11b, Ch1, 20 GHz-26 GHz)
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Conducted Spurious Emission. 802 11b. channel 6. Center Frequency 2437 0MHz [2387 0MHz ~ 2487 0MHz] Ref:0 dbm
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Fig.A.6.1.9 Conducted Spurious Emission (802.11b, Ch6, Center Frequency)

Conducted Spurious Emission, 802 11b, channel 6. Center Frequency 2437 0MHz [30. 0MHz ~ 1000 0MHz]
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Fig.A.6.1.10 Conducted Spurious Emission (802.11b, Ch6, 30 MHz-1 GHz)
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Conducted Spurious Emission. 802 11b. channel 6, Center Frequency 2437 0MHz .[1000. 0MHz ~ 2500.0MHz]
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Fig.A.6.1.11 Conducted Spurious Emission (802.11b, Ch6, 1 GHz-2.5 GHz)

Conducted Spurious Emission. 802 11b. channel 6, Center Frequency 2437 0MHz [2500 0MHz ~ 7500 0MHz]
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Fig.A.6.1.12 Conducted Spurious Emission (802.11b, Ch6, 2.5 GHz-7.5 GHz)
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Conducted Spurious Emission, 802 11b. channel 6, Center Frequency 2437 0MHz [7500.0MHz ~ 10000 0MHz] Ref:0 dbm
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Fig.A.6.1.13 Conducted Spurious Emission (802.11b, Ch6, 7.5 GHz-10 GHz)

Conducted Spurious Emission, 802.11b, channel 6. Center Frequency 2437 0MHz [10000 0MHz ~ 15000 0MHz] Ref:0 dbm
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Fig.A.6.1.14 Conducted Spurious Emission (802.11b, Ch6, 10 GHz-15 GHz)
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Conducted Spurious Emission, 802 11b, channel 6. Center Frequency 2437 0MHz [15000 0MHz ~ 20000 0MHz] Ref:0 dbm
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Fig.A.6.1.15 Conducted Spurious Emission (802.11b, Ch6, 15 GHz-20 GHz)

Conducted Spurious Emission. 802.11b, channel 6, Center Frequency 2437 0MHz [20000 0MHz ~ 26000 0MHz]
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Fig.A.6.1.16 Conducted Spurious Emission (802.11b, Ch6, 20 GHz-26 GHz)
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Conducted Spurious Emission, 802 11b. channel 11 Center Frequency 2462 0MHz [2412 OMHz ~ 2512 0MHz] Ref:0 dbm
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Fig.A.6.1.17 Conducted Spurious Emission (802.11b, Ch11, Center Frequency)

Conducted Spurious Emission, 802.11b. channel 11, Center Frequency 2462.0MHz .[30.0MHz ~ 1000.0MHz]
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Fig.A.6.1.18 Conducted Spurious Emission (802.11b, Ch11, 30 MHz-1 GHz)
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Conducted Spurious Emission, 802 11k, channel 11, Center Frequency 2462 0MHz [1000 0MHz ~ 2500 0MHz]
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Fig.A.6.1.19 Conducted Spurious Emission (802.11b, Ch11, 1 GHz-2.5 GHz)

Conducted Spurious Emission, 802.11b, channel 11, Center Frequency 2462 0MHz .[2500 0MHz ~ 7500 0MHz]
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Fig.A.6.1.20 Conducted Spurious Emission (802.11b, Ch11, 2.5 GHz-7.5 GHz)
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Conducted Spurious Emission, 802 11b, channel 11, Center Frequency 2462 0MHz [7500 0MHz ~ 10000 0MHz] Ref:0 dbm
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Fig.A.6.1.21 Conducted Spurious Emission (802.11b, Ch11, 7.5 GHz-10 GHz)

Conducted Spurious Emission. 80211k, channel 11, Center Frequency 2462 0MHz .[10000.0MHz ~ 15000.0MHz] Ref:0 dbm
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Fig.A.6.1.22 Conducted Spurious Emission (802.11b, Ch11, 10 GHz-15 GHz)
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Conducted Spurious Emission. 802 11b, channel 11, Center Frequency 2462 0MHz [15000 0MHz ~ 20000.0MHz] Ref:0 dbm
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Fig.A.6.1.23 Conducted Spurious Emission (802.11b, Ch11, 15 GHz-20 GHz)

Conducted Spurious Emission. 802.11b. channel 11, Center Frequency 2462 0MHz .[20000.0MHz ~ 26000.0MHz]
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Fig.A.6.1.24 Conducted Spurious Emission (802.11b, Ch11, 20 GHz-26 GHz)
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Conducted Spurious Emission. 802 11g, channel 1. Center Frequency 2412 0MHz [2362 0MHz ~ 2462 0MHz] Ref:0 dbm
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Fig.A.6.1.25 Conducted Spurious Emission (802.11g, Ch1l, Center Frequency)

Conducted Spurious Emission, 802 11g. channel 1, Center Frequency 2412 0MHz [30 0MHz ~ 1000 0MHz]
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Fig.A.6.1.26 Conducted Spurious Emission (802.11g, Ch1, 30 MHz-1 GHz)





